95-1662
326-0650 .

5
38 _103
102

141—SEALANT
142-20W-50 OIL

150-SEAL KIT "
151—-GREASE
——
muD Hrdro-Geer
PA of 2. 70271-S6
95-1662
326—-0650
ITEM HYDRO-GEAR ary DESCRIPTION ITEM HYDRO-GEAR ary DESCRIPTION
NO PART NO NO PART NO
1| S0074RM 1 | HOUSING, LOWER 43 | 44130 3 | WASHER-7/16 X 7/8 X .060
2| 7028 1| oo e HousiNG 44 | 70226 1 | DIFFERENTIAL ASSEMBLY
1 | BEARING-TRUNNION JOURNAL 1 | GEAR-DIFF. 50T
3 | 9008000-0128 | 1 | SEAL-LIP 2 | DIFF. COVER
4 | 2003016 1 | RING-WIRE RETAINING 2 | GEAR-BEVEL 14T
5 | 2003052 : RING-RETAINING § %-&%m éUT
6 | 2003043 BEARING—SHAFT BALL 3
8 | 50551 1 | BEARING-THRUST 30X52X13 2 | BOLT- 5/16-24 X 2-1/4
9 | 2003087 1 | SWASHPLATE-VARIABLE 1 | AXLE SHAFT, RH
13 | 70331 1 | BLOCK—CYLINDER ASS'Y. 1 | AXLE SHAFT, LH
L | BLOCK-CYLINDER 52 | 44875 12 bt %';i X 1.5 X 13
PISTON -~ 5 X .
53 | 45076 2 ~ .75 X 1.25 X .250
5 | FTON SERNG wasrer 5 | 2005021 L] STt
57 | 50016 3 | BOLT, 3/8-24 X 2.5
200300! 1 — g
}; 9003008_0126 1 QE;‘L_TE,;’NN'W 58 | 44876 21 | BOLT- 1/4-20 X 1.38
17 | 2000015 1 | cUpE—sior 59 | 50002 2 | PIN- .5 0D X .43 ID X .750
18 | 50449 1 | SHAFT-MOTOR 63 | 50156 1 | SPACER
19 | 50552 1 | BEARING-THRUST 42X68X16 65 | 44123 1 | BOLT, 1/4-20 X 2.0
23 | 70082 1 [ BLOCK—CYLINDER (MOTOR) ASSY 83 [ 70292 1 | JACK SHAFT/PINION GEAR ASSEMBLY
‘7 g:é:%‘-cmnom 1 K&—(zgg‘ Agiusrm ASSEMBLY
7 | PISTON SPRING 2 | CAPSCREW oM X 20116
7 | PISTON SPRING WASHER 2 | WasHER 7/16 X4 X 5
24 | 45074 1| SEAL-LP 10X25X7 a5 | sosse 1| Jack shaFT :
25 | 2003555 1 A AR A 88 | 50154 2 | CAPSCREW 6M X 20 LG
26 | 70250 1 | CENTERSECTION ASSEMBLY
1 | PLATE-BYPASS 89 | 50132 2 | WASHER 7/16 X 1 X .5
2 | CHECK PLUG ASSEMBLY 90 | 50118 2 | SLEEVE NG
1 | CENTER SECTION 91 | 50041 2 | SEAL, LIP_0.75X1.00X0.158
1 | DU BEARING 92 | 2003014 1 | SPRING, BLOCK
3 S&J_‘I—Ns"(a-u X 2.5 93 | 2003017 1 | WASHER, BLOCK THRUST
50400 1 | CONTROL ARM
27 | 45075 1 | SEAL-LP 26X42X8 101| 50140 1| SOCKET HEAD CAP SCREW
28 | 50007 1 | RING-RETAINING 102| 50141 1 | NUT 10-24
% | 200se0e 7| Beass oA 15| Hat e
34 | 44064 1 | OL FLTER ELEMENT 135 1| SOTTER PIN
138| 23770 1 | SPACER
35 | 44868 1| ARM-BYPASS 140| 50269 1 | NUTHEX 5/16—18
36 | 44870 1 | RING-RETAINING 141| 50028 1| SEALANT
37 | 50131 1 | ARM—ACTUATING 148 81oz| 20W-50 OIL
38 | 44891 2 | PIN-ACTUATING 150| 70312 7| SeaL KiT
39 | 50316 1 | BOLT-5/16-18 X 1-3/4 151| soats | Crease
41| 70135 1 | BRAKE ROTOR/STATOR KIT
4 | STATOR-BRAKE
2 | ROTOR-BRAKE
ee———r
=

P2 of 2. 70271-56





